
PATIENT NAME: ____________________________________ 
Antibiotic 
 
Amoxicillin 875mg BID x ______ d 
 
Augmentin 875mg BID x ______ d 
 
Cleocin 300mg QID x ______ d 
 
Omnicef 300mg BID x ______ d 
 
Ceftin  500mg BID x ______ d 
 
Keflex  500mg QID x ______ d 
 
Levaquin 500mg qd x _______ d 
   

750mg qd x _______ d 
 
Cipro  500mg BID x ______ d 
   
Doxycycline  100mg BID x ______ d 
 
Zpak  Use as directed 
 
Suspensions 
Amoxicillin 125mg/5ml  _______ x ______ d 

 
250mg/5ml  _______ x ______ d 

(25-45 mg/kg/day q12hr) 
 
Augmentin 200mg/5ml  _______ x ______ d 

 
400mg/5ml  _______ x ______ d 

(25-45 mg/kg/day q12hr) 
 
Cleocin 75mg/5ml  ________ x ______ d 

(8-16 mg/kg/day TID) 
 
Omnicef 125mg/5ml  _______ x ______ d 
  

 250mg/5ml  _______ x ______ d 
(7 mg/kg/day q12hr; 14 mg/kg/day q24hr) 

 

Steroids 
 
Medrol Dose Pak  Take as directed 
 
Prednisone 11-day taper 
 
Prednisone ________ 

 
 
Ear Drops/Cream/Ointments 
 
Ciprodex 4-5 drops BID x ______ d 

 
Otovel  One dropper BID x ______ d 
 
Cortisporin  4-5 drops BID x ______ d 
 
Triamcinolone 0.025% cream  

one app QHS x  ______ d 

 
Clobetasol  0.05% cream  

one app ______x ______ d 

 

 
Other 
 
Singulair 4 / 5 / 10 mg qd  ______# _____ RF 
 
 
Propranolol   40/ 80/ 120 mg QHS  ____# ___ RF 
 
Topamax 25mg qd  ______# ______ RF 
 
Effexor  37.5mg 1/2 tab BID  ____# ____ RF 
 
Verapamil 40mg QHS  ______# ______ RF 
 
Pamelor 10mg QHS  ______# ______ RF 
 

10mg QHS: one pill QHS x 1 week, 
followed by 2 pills QHS each day 
following ______# ______ RF 

   
25mg QHS  ______# ______ RF 
 

Maxalt   5mg prn vertigo ______# ______ RF 
take one and wait 15 minutes, may 
take up to three tabs if no benefit 

  max dose 30mg/24 hour period 
 
 
Dyazide 37.5/25mg qam  _____# _____ RF 
 
Valium  5mg q4hr prn vertigo ____# ___ RF 
 
Ondansetron  4mg ODT q4hr prn vertigo __# __RF 
 
 
SERC  4 / 8 mg TID  ______# ______ RF 
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